VOLANT AIR INTAKE SYSTEMS
PART NO.: 17640

INSTALLATION INSTRUCTIONS
WWW. VOLANTPERFORMANCE.COM
TECH SUPPORT: (909) 476-7/225

17640 PARTS LIST

1 | FILTER BOX

1 | #048 CLAMP

{ | FILTER BOX LID

[

6 MM BOLT

—

VOLANT AIR FLOW DUCT

[y

6 MM NUT

RAM FILTER W/CLAMP

3" X 2 1/2* REDUCER

1/4"-20 TRUSS HEAD SC

REWS 174" LOCK WASHER

Al D]

174" RUBBER WASHERS

== ]|+~

174" WASHER

—

#040 CLAMP

[

172" X 8" BREATHER HOSE

FILTER BOX

(4> 1/4'-20 TRUSS HEAD SCREWS

VOLANT
AIR DUCT

(4) 1/4* RUBBER WASHERS

i

6 MM X 25 BOLT

1/4* WASHER

1/4* WASHER

174« Lock wasHer O 1
6 MM NUT

NOTE: ALIGN THE
FILTER BOX ALONG THE
ﬂ SIDE FENDER AND BOLT

ON WITH THE
HARDWARE PROVIDED

NOTE: FRONT OPENING
ALIGNS TOWARDS AND
SLIGHTLY ABOVE THE
RADIATOR CORE
SUPPORT

FILTER BOX LID

RAM
FILTER
W/CLAMP

172" BREATH

172" X 8"
BREATHER HOSE

HOSE FITTING

/
~
ER -
\ T~
VOLANT ////

AIR DUCT

#048

CLAMP

‘X 2 e |
REDUCER ]

I #040 /
CLAMP \
THROTTLE /
BODY V2
\




